
VELOCITY .15 EXPLODED VIEW & PARTS LIST

Stock # Description
DTXG0352..............Bearing Front ..............................7 x1pc
DTXG0362..............Bearing Rear ...............................8 x1pc
DTXG0380..............Carburetor Barrel ......................38 x1pc
DTXG0401..............Carburetor Boot / Dust Cover....39 x1pc
DTXG0411 ..............Carburetor Body........................37 x1pc
DTXG0415..............Carburetor Barrel Spring ...........42 x1pc
DTXG0460..............Carb Retainer & Nut........34,35,36 x1pc
DTXG0468..............Carburetor O-Ring ..................51 x2pcs
DTXG0472..............Connecting Rod ..........................2 x1pc
DTXG0496..............Coverplate for Recoil.................17 x1pc
DTXG0502..............Coverplate Gasket ....................13 x1pc
DTXG0511 ..............Coverplate Screws ..................32 x4pcs
DTXG0522..............Crankcase ...................................1 x1pc
DTXG0535..............Crankshaft ...................................3 x1pc
DTXG0553..............Cylinder Piston Set...................4,5 x1pc
DTXG0557..............Fuel Inlet Nozzle .......................48 x1pc
DTXG0562..............Drive Washer.............................14 x1pc
DTXG0566..............Drive Washer Collet ..................15 x1pc
DTXG0572..............Head Button ................................9 x1pc
DTXG0586..............Heatsink Head Black...................6 x1pc
DTXG0592..............Heatsink Head Gasket ..............12 x1pc

Stock # Description
DTXG0602..............Head Screws ...........................33 x4pcs
DTXG0604..............Idle Needle ................................49 x1pc
DTXG0607..............Idle Needle O-Ring..................50 x2pcs
DTXG0617..............Needle Socket...........................47 x1pc
DTXG0622..............Needle Valve .............................45 x1pc
DTXG0630..............Needle O-Ring ..........................46 x1pc
DTXG0635..............One-Way Bearing.................20,21 x1pc
DTXG0642..............Piston Pin ..........................................10 x1pc
DTXG0655..............Piston Pin Retainers ................11 x2pcs
DTXG0752..............Recoil Starter .......22,23,24,25,26,27,28

29,30,31 x1pc, 32 x3pcs
DTXG0762..............Start Shaft .................................16 x1pc
DTXG0776..............Start Shaft Pin ...........................19 x1pc
DTXG0782..............Start Shaft Spring......................18 x1pc
DTXG0802..............Throttle Arm..........................40,41 x1pc
DTXG0811 ..............Throttle Stop Screw..............43,44 x1pc
Optional:
DTXG0442..............Carburetor Slide Valve .........Not Shown
DTXG0497..............Coverplate Standard ............Not Shown
DTXG0587..............Heatsink Head Purple ..........Not Shown

TM

Replacement Parts
Stock # .................Description
DTXC6101 ............Air Filter .............................................................95 x1pc
DTXC6251 ............Ball Stud 4mm .................................................49 x4pcs
DTXC6252 ............Ball Stud 6mm .................................................44 x6pcs
DTXC6280 ............Ball 6mm..........................................................36 x2pcs
DTXC6285 ............Belt Main ...........................................................30 x1pc
DTXC6286 ............Belt Middle.........................................................57 x1pc
DTXC6287 ............Belt Rear .........................................................122 x1pc
DTXC6415 ............Body Painted & Trimmed........................................x1pc
DTXC6455 ............Body Mount SetST ......................................37,77 x2pcs
DTXC6605 ............Brace Chassis Rear .....................................74,76 x1pc
DTXC6695 ............Brake Adapter....................................................59 x1pc
DTXC6706 ............Brake Cam Set .............................................63,64 x1pc
DTXC6711 ............Brake Disk .........................................................60 x1pc
DTXC6725 ............Brake Lever .......................................................62 x1pc
DTXC6741 ............Brake Rod........................................................117 x1pc
DTXC6751 ............Brake Shoe......................................................61 x2pcs
DTXC6810 ............Bulkhead Front Left & RightST....................31,32 x1pc
DTXC6811 ............Bulkhead Rear Left & RightST .....................65,67 x1pc
DTXC6812 ............Bulkhead BackST...............................................66 x1pc
DTXC6815 ............Bulkhead CenterST ............................................56 x1pc
DTXC6860 ............BumperST ...........................................................50 x1pc
DTXC7025 ............Chassis..............................................................51 x1pc
DTXC7120 ............Clutch Housing Two Speed ...............................72 x1pc
DTXC7123 ............Clutch Bell 16T 19T...........................................90 x1pc
DTXC7156 ............Clutch Shoes & Spring......................96 x1pc, 92 x2pcs
DTXC7325 ............Decal Set................................................................x1pc
DTXC7350 ............Differential Balls 1/8" .......................................21 x8pcs
DTXC7368 ............Differential Joint Long........................................25 x1pc
DTXC7369 ............Differential Joint Short .......................................23 x1pc
DTXC7395 ............Differential Rings .............................................24 x2pcs
DTXC7396 ............Differential Screw & Lockwasher ................28,29 x2pcs
DTXC7475 ............Dogbone ..........................................................45 x4pcs
DTXC7490 ............Drive Disc Two Speed .......................................73 x1pc
DTXC7495 ............Drive Flange with One-Way...............................70 x1pc
DTXC7551 ............Drive Washer ...................................................43 x4pcs
DTXC7603 ............Exhaust Gasket .................................................85 x1pc
DTXC7606 ............Engine Mount Blocks.......................................88 x2pcs
DTXC7653 ............Engine Clutch Nut Two Speed ..........................93 x1pc
DTXC7710 ............Flywheel ............................................................94 x1pc
DTXC7810 ............Fuel Tank...........................................................80 x1pc
DTXC7999 ............Hub RearST.......................................................83 x2pcs
DTXC8011 ............Hinge Pin Inner................................................38 x2pcs
DTXC8016 ............Hinge Pin Outer Front......................................39 x2pcs
DTXC8017 ............Hinge Pin Outer Rear ......................................84 x2pcs
DTXC8030 ............Hub CarriersST .................................................41 x2pcs
DTXC8150 ............Kingpin Bushings.............................................47 x4pcs
DTXC8246 ............Main Shaft Two Speed ......................................58 x1pc
DTXC8252 ............Manifold with Screws ...................81,85 x1pc, 87 x2pcs
DTXC8310 ............Pin 2x10mm.....................................................48 x5pcs
DTXC8315 ............Pipe Mount Set.......................................................x1pc
DTXC8341 ............Pressure Fitting 90-Degrees .............................97 x1pc
DTXC8405 ............Radio Tray / Upper PlateST ...............................98 x1pc
DTXC8695 ............Screws Engine Mount......................................89 x4pcs
DTXC8755 ............Screw Set ...............................................................x1pc
DTXC8780 ............Screws Muffler 3x25mm ..................................87 x2pcs
DTXC8811 ............Servo Mount SteeringST ...............................100 x2pcs
DTXC8815 ............Servo Mount BlocksST ....................................99 x4pcs
DTXC8855 ............Servo Saver Arm SetST.......103,104,108,111,112 x1pc,

107 x 2pcs
DTXC8881 ............Servo Saver Post Right ..............101,102,105,106 x1pc
DTXC8882 ............Servo Saver Post Left .....................................109 x1pc
DTXC8886 ............Servo Saver Rod .............................................110 x1pc
DTXC8896 ............Shaft Center ......................................................52 x1pc
DTXC8901 ............Shaft Wheel .....................................................46 x4pcs
DTXC9015 ............Shock Set Front....................................................x2pcs
DTXC9020 ............Shock Set Rear ....................................................x2pcs
DTXC9045 ............Shock Cap .......................................................11 x4pcs
DTXC9058 ............Shock Ends Bushing & Ret. .............10,14,17,18 x4pcs
DTXC9065 ............Shock Seal Set..............................7,8,9 x4pcs, 6 x8pcs
DTXC9066 ............Shock Diaphragm Set......................................12 x4pcs
DTXC9105 ............Shock Spring Rear 1.2mm Silver ....................16 x2pcs
DTXC9106 ............Shock Spring Front 1.3mm Yellow...................15 x2pcs
DTXC9126 ............Shock Shaft Short...........................................3,5 x2pcs
DTXC9127 ............Shock Shaft Long ...........................................4,5 x2pcs

Stock # .................Description
DTXC9142 ............Shock Spring Adjuster .....................................13 x4pcs
DTXC9175 ............Shock Body Front ..............................................1 x2pcs
DTXC9180 ............Shock Body Rear...............................................2 x2pcs
DTXC9195 ............Shock Tower FrontST ........................................33 x1pc
DTXC9252 ............Shock Tower RearST .........................................53 x1pc
DTXC9350 ............Snap Clips .......................................................68 x2pcs
DTXC9410 ............Spur Gear Two Speed 42T................................71 x1pc
DTXC9412 ............Spur Gear Two Speed 46T................................69 x1pc
DTXC9548 ............Suspension Arm FrontST ................................40 x2pcs
DTXC9556 ............Suspension Arm RearST .................................82 x2pcs
DTXC9571 ............Steering Rod Set ......................113 x1pc, 49,114 x2pcs
DTXC9645 ............Throttle Linkage Hardware ................116,120,121 x1pc

119 x 2pcs
DTXC9655 ............Throttle Rod.....................................................118 x1pc
DTXC9660 ............Thrust Balls 1/16" ..........................................27 x10pcs
DTXC9661 ............Thrust Washer .................................................26 x2pcs
DTXC9696 ............Tie Rod with Ends........................115 x2pcs, 114 x4pcs
DTXC9698 ............Timing Pulley 18T .......................................54,55 x4pcs
DTXC9699 ............Timing Pulley 38T .............................19 x1pc, 20 x2pcs
DTXC9721 ............Tires Radial with Foam...........................123,124 x4pcs
DTXC9736 ............Tuned Pipe ...................................................86,97 x1pc
DTXC9751 ............Turnbuckle Upper Front ..................35 x2pcs, 34 x4pcs
DTXC9752 ............Turnbuckle Upper Rear ...................78 x2pcs, 79 x4pcs
DTXC9765 ............Washer Set Two Speed................................75,91 x1pc
DTXC9881 ............Wheels 5-Spoke Star Chrome.......................125 x4pcs
DTXC9945 ............Wheel Hub Front .............................................42 x2pcs
DTXZ1070 ............Instructions .............................................................x1pc
DTXZ1080 ............Parts List ................................................................x1pc

Optional Parts
DTXC6106 ............Belt Tensioner Set
DTXC6417 ............Body Unpainted
DTXC6865 ............Foam Bumper
DTXC7026 ............Chassis 3.25mm T-6 Aluminum
DTXC7121 ............Clutch Bell 14T 17T
DTXC7122 ............Clutch Bell 15T 18T
DTXC7124 ............Clutch Gear 14T Two Speed
DTXC7125 ............Clutch Gear 15T Two Speed
DTXC7126 ............Clutch Gear 16T Two Speed
DTXC7127 ............Clutch Gear 17T Two Speed
DTXC7128 ............Clutch Gear 18T Two Speed
DTXC7129 ............Clutch Gear 19T Two Speed
DTXC7280 ............CVD Drive Shaft (2)
DTXC8245 ............Main Shaft One Speed
DTXC8290 ............One Speed Conversion Kit
DTXC8406 ............Radio Tray Graphite
DTXC9104 ............Shock Spring Front 1.2mm Silver (2)
DTXC9107 ............Shock Spring Rear 1.3mm Yellow (2)
DTXC9108 ............Shock Spring Front 1.4mm Orange (2)
DTXC9109 ............Shock Spring Rear 1.4mm Orange (2)
DTXC9196 ............Shock Tower Front Graphite
DTXC9253 ............Shock Tower Rear Graphite
DTXC9406 ............Spur Gear 44T One Speed
DTXC9411 ............Spur Gear 43T Two Speed
DTXC9413 ............Spur Gear 47T Two Speed
DTXC9415 ............Stabilizer Bar Kit 1.8mm
DTXC9416 ............Stabilizer Bar Kit 2mm
DTXC9722 ............Tire Slick with Foam (4)
DTXC9882 ............Wheels 5-Spoke Star Black (4)
DTXC9883 ............Wheels 10-Spoke White Narrow (4)
DTXC9884 ............Wheels 5-Spoke Yellow Narrow (4)

To order replacement parts or to send your model in for repairs covered
under warranty, you should send your model to DuraTrax’s authorized
U.S. repair facility:

Hobby Services
1610 Interstate Drive

Champaign, Illinois 61822
Attn. Service Department

Phone: (217) 398-0007  9:00 A.M. - 5:00 P.M. Central Time M-F
E-Mail: hobbyservices@hobbico.com

ST indicates Stress-Tech™ part
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3x12mm Screw

3x15mm Screw

3x20mm Screw

3x25mm Screw

3x6mm F/H Screw

3x8mm F/H Screw

3x10mm F/H Screw

3x8mm F/H S/T Screw

3x10mm F/H S/T Screw

2x6mm F/H S/T Screw

3x8mm S/T Screw

3x12mm S/T Screw

3x6mm Cap Screw

3x10mm Cap Screw

3x3mm Set Screw

4x6mm Set Screw

2.5mm E-Clip

4mm E-Clip

2mm Washer

3mm Washer

2mm Nut

2.6mm Nut

4mm Locknut

5x8mm Bushing

5x10mm Ball Bearing

10x15mm Ball Bearing

A 3x10mm Screw
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